
                              ARBA MINCH WATER TECHNOLOGY INSTITUTE 

ARBA MINCH UNIVERSITY 

FACULTY OF WATER SUPPLY AND ENVIRONMENTAL ENGINEERING 

 

Course title: Water treatment                                   Academic year: 2020 

Course code:  WSEE-3142                                      Instructor: Samrawit D. & Kindeneh B.  

Credit hours:    4                                                      Target groups: G3 WSEE (A, B & C) 

Pre-requisite: Water supply                                     Semester: 2
nd

 

 

Course objective 

The major objective of this course is to introduce students to various methods of treating drinking 

water along with water quality analysis.  

[...]
Principle of coagulation 

 It has been found that when certain chemicals are added to water an insoluble, 

gelatinous, flocculent is formed. 

 This gelatinous precipitate during its formation and descent through the water absorb 

and entangle very fine suspended matter and colloidal impurities.  



Water treatment                              by Samrawit Dereje  2020

 

4 
 

 The gelatinous precipitate therefore has the property of removing fine and colloidal 

particle quickly and completely than by plain sedimentation.  

 These coagulants have further the advantage of removing colour, odor and taste from 

the water.  

 These coagulants if properly applied are harmless to the public.  

 First the coagulant are mixed in the water to produce the required precipitate, then the 

water is sent in the sedimentation basins where sedimentation of fine and colloidal 

particle takes place through the precipitate.  

The principle of coagulation can be explained from the following two conditions:  

1. Floc formation  

 When coagulants (chemicals) are dissolved in water and thoroughly mixed with it, 

they produce a think gelatinous precipitate.  

 This precipitate is known as floc and this floc has got the property of arresting 

suspended impurities in water during downward travel towards the bottom of tank.  

 The gelatinous precipitate has therefore, the property of removing fine and colloidal 

particles quickly.  

2. Electric charges  

 Most particles dissolved in water have a negative charge, so they tend to repel each 

other.   

 As a result, they stay dispersed and dissolved or colloidal in the water.  

 The purpose of most coagulant chemicals is to neutralize the negative charges on the 

turbidity particles to prevent those particles from repelling each other.   

 The amount of coagulant which should be added to the water will depend on the zeta 

potential, a measurement of the magnitude of electrical charge surrounding the 

colloidal particles.   

 You can think of the zeta potential as the amount of repulsive force which keeps the 

particles in the water.   



Water treatment                              by Samrawit Dereje  2020

 

5 
 

 If the zeta potential is large, then more coagulants will be needed.   

 

 Coagulants tend to be positively charged.  

 Due to their positive charge, they are attracted to the negative particles in the water, as 

shown below.  

 

 

Figure: Negatively charged particle and positively charged coagulants 

Negatively charged particles repel 

each other due to electricity. 

Positively charged coagulants attract to 

negatively charged particles                                                                       

each other due to electricity 



Water treatment                              by Samrawit Dereje  2020

 

6 
 

 The combination of positive and negative charge results in a neutral.   

 As a result, the particles no longer repel each other.    

 The next force which will affect the particles is known as van der Waal's forces.   

 Van der Waal's forces refer to the tendency of particles in nature to attract each other 

weakly if they have no charge.  

 

 

Figure: Neutrally charged particles attract due to van der Waal's forces. 



Water treatment                              by Samrawit Dereje  2020

 

7 
 

 Once the particles in water are not repelling each other, van der Waal's forces make 

the particles drift toward each other and join together into a group.   

 When enough particles have joined together, they become floc and will settle out of 

the water.   

 

Figure: Particles and coagulants join together into floc 

 

Factors affecting coagulation 

1. Type of coagulant   



Water treatment                              by Samrawit Dereje  2020

 

8 
 

2. Dose of coagulant  

3. Characteristics of water  

1. Type and quantity of suspended matter  

2. Temperature of water  

3. pH of water  

4. Time and method of mixing  

Common Coagulants  

 Coagulant chemicals come in two main types - primary coagulants and coagulant aids.   

 Primary coagulants neutralize the electrical charges of particles in the water which 

causes the particles to clump together.   

 Coagulant aids add density to slow-settling flocs and add toughness to the flocs so 

that they will not break up during the mixing and settling processes.    

 In water treatment plants, the following are the coagulants most commonly used: 

i. Aluminum sulfate [Al2(SO4)3.18H2O].   

 It is also called Alum.  

 It is the most widely used chemical coagulant in water purification work.  

 Alum reacts with water only in the presence of alkalinity.  

 If natural alkalinity is not present, lime may be added to develop alkalinity.  

 It reacts with alkaline water to form aluminum hydroxide (floc), calcium sulphate and 

carbon dioxide.  

 Due to the formation of calcium sulphate, hardness and corrosiveness of water is 

slightly increased.  

• Chemical reaction taking place 

i. Al2(SO4)3.18H2O + 3Ca(HCO3) 2     2Al(OH)3 + 3CaSO4 + 6CO2 + 18 H2O 



Water treatment                              by Samrawit Dereje  2020

 

9 
 

ii. Al2(SO4)3.18H2O + 3Ca(OH) 2    2Al(OH) 3 + 3CaSO4 + 18H2O 

iii. Al2(SO4)318H2O + 3Na2CO3     2Al(OH)3 + 3Na2SO4 + 3CO2 + 18H2O 

 The chemical is found to be most effective between pH range of 6.5 to 8.5.  

 Its dose may vary from 5 to 30mg/lit, for normal water usually dose being 14mg/l.  

 Actually, dose of coagulant depends on various factors such as turbidity, colour, taste, 

pH value, temperature etc.  

 Due to the following reason, Alum is the most widely used chemical coagulant.  

1. It is very cheap 

2. It removes taste and color in addition to turbidity  

3. It is very efficient  

4. Flocs formed are more stable and heavy  

5. It is not harmful to health  

6. It is simple in working, doesn't require skilled supervision for dosing  

ii. Sodium aluminates (Na2Al2O4) 

 In the process of coagulation, it can remove carbonate and non-carbonate hardness.  

 It reacts with calcium and magnesium salts to form flocculent aluminates of these 

elements. 

• Chemical reactions:  

i) Na2Al2O4 + Ca (HCO3) 2    CaAl2O4 + Na2CO3 + CO2 + H2O 

ii) Na2Al2O4 + CaSO4    CaAl2O4 + Na2SO4 

iii) NaAl2O4 + CaCl2    CaAl2O4 + 2NaCl 

 The pH should be within the range of 6 and 8.5. 

iii. Chlorinated Copperas 



Water treatment                              by Samrawit Dereje  2020

 

10 
 

 Combination of Ferric sulphate and Ferric chloride.  

 When solution of Ferrous Sulphate is mixed with chlorine, both Ferric sulphate and 

Ferric chloride are produced.  

6FeSO4.7H2O + 3Cl2     2Fe3(SO4)2 + 2FeCl3 + 42H2O 

 Ferric sulphate and Ferric chloride each is an effective floc and so also their 

combination. 

 Both Ferric sulphate and Ferric chloride can be used independently with lime as a 

coagulant 

 If alkalinity is insufficient, lime is added.  

 Chemical reaction taking place 

 2FeCl3  + 3Ca(OH)2    2Fe(OH)3 + CaCl2 

 Fe2(SO4)3  + 3Ca(OH)2    2Fe(OH)3 + 3CaSO4 

 Ferric chloride effective pH range 3.5 – 6.5 or above 8.5 and Ferric sulphate is 

effective with pH range of 4 – 7 or above 9. 

iv. Poly electrolytes 

 They are special types of polymers.  

 They may be anionic, cationic, and non-ionic depending upon the charge they carry.  

 Out of these only cationic poly electrolytes can be used independently.  

Example  

Find out the quantity of alum required to treat 18million liters of water per day. The dosage 

of alum is 14mg/lit. Also work out the amount of CO2 released per liter of treated water.  

Solution  

Quantity of alum per day= (14*18*10
6
)/ 10

6
=252kg 

 The chemical reaction as follow:  



Water treatment                              by Samrawit Dereje  2020

 

11 
 

Al2(SO4).18H2O+3Ca(HCO3)2       2Al(OH)3+3CaSO4+18H2O+6CO2  

 Molecular weight of alum:  

                 =2*26.97+3*32.066+36*1.008+30*16 =666  

 Molecular weight of CO2=(1*12.0)+2*16) = 44  

 Thus 666mg of alum release 6*44mg of CO2 14mg of alum will releases 

                = (14*6*44)/666 =5.55mg of CO2  

Exercise 

A water treatment plant uses Ferrous sulphate and lime as a coagulant at the rate of 10mg/l of 

water. Find out the quantity of  Ferrous sulphate and the required to treat 27 million liters of  

water. 

Fe SO4 .7H2O + Ca (OH)2      Fe(OH2) + CaSO4 + 7H2O + Ca(OH)2 + CaO + H2O 

Feeding of coagulant 

 In order to feed chemicals to the water regularly and accurately, some type of feeding 

equipment must be used.   

 Coagulants may be put in raw water either in powder form or in solution form.  

i. Dry-feed type  

 Dry powder of coagulant is filled in the conical hopper.  

 The hoppers are fitted with agitating plates which prevent the chemical from being 

stabilized.  

 Agitating plates are used to prevent arching of chemicals.  

 Feeding is regulated by the speed of toothed wheel or helical spring (fig.).  

 Activated carbon and lime are added to raw water in powder form.  



Water treatment                              by Samrawit Dereje  2020

 

12 
 

 

Figure: Dry feeding devices 

II. Wet feeding type  

 First, solution of required strength of coagulant is prepared.  

 The solution is filled in the tank and allowed to mix in the mixing channel in required 

proportion to the quantity of water.  

 It can be easily controlled with automatic devices.  

Mixing devices 

 The process of floc formation greatly depends upon the effective mixing (rapid 

mixing) of coagulant with the raw water.  

  Rapid mixing of the mixture of coagulant and raw water is used to:  

 Disperse chemicals uniformly throughout the mixing basin  

 Allow adequate contact between the coagulant and particles  

 Formation of microflocs 

 The mixing is done by mixing device.  

1. Hydraulic jump - flume with considerable slope is developed   

2. Pump method - centrifugal pump is used to raise raw water  

3. Compressed air method – compressed air is diffused from bottom of the mixing tank  



Water treatment                              by Samrawit Dereje  2020

 

13 
 

4. Mixing channels  

 Mixing of raw water and coagulant is made to pass through the channel in which 

flume has been done. 

 Vertical baffles are also fixed at the end of the flumed part on both sides of the 

channel (fig.).  

5. Mixing basin with baffle wall  

6. Mechanical mixing basins   

 Mechanical means are used to agitate the mixture to achieve the objective of thorough 

mixing.  

 Flash mixers and deflector plate mixers are used.  

 

Figure: Mixing channel 

A. Flash mixer 

 The mixing of coagulant in water is achieved by rotating vigorously fans fixed in the 

mixing basin.  

 The deflecting wall avoids short circuiting and deflects the water flow towards the fan 

blades.  

 Chemical pipe discharges the coagulant just near the rotating fan (fig.). 



Water treatment                              by Samrawit Dereje  2020

 

14 
 

 

Figure: Flash mixer 

 Design criteria of flash mixer: 

1. Detention period – 30 to 60 sec 

2. Velocity of flow – 0.9m/sec 

3. Depth – 1 to 3m 

4. Rotation per minute of blade – 100 

5. Power required – 0.041kW/1000m
3
/day 

B. Deflector plate mixer 

  Mixing is achieved by diffusing water through a deflection plate.  

  Water enters from inlet pipe and comes out through a hole provided below the 

deflector plate where it gets agitated.  

  Chemical pipe discharges the coagulant just near the deflector plate, where it gets 

thoroughly mixed with water (fig.). 



Water treatment                              by Samrawit Dereje  2020

 

15 
 

 

Figure: Deflector plate mixer 

Flocculation 

 After adding the coagulant to the raw water, rapid agitation is developed in the 

mixture to obtain a thorough mixing.  

 Next to rapid mixing, mixture is kept slowly agitated for about 30 to 60min.  

 Slow mixing process in which particles are brought into contact in order to promote 

their agglomeration is called flocculation.  

 The tank or basin in which flocculation process is carried out is called flocculation 

chamber.  

 The velocity of flow in the chamber is kept between 12 – 18cm/sec.  

 Activated carbon in powder form can be used to speed up the flocculation.  

 The rate of agglomeration or flocculation is dependent upon  

 Type and concentration of turbidity  

 Type of coagulant and its dose 

  Temporal mean velocity gradient – G in the basin  

 The mean velocity gradient is the rate of change of velocity per unit distance normal 

to the section - (meter per second per meter) (T
-1

).  

 The value of G can be computed in terms of power input by the following equation  



Water treatment                              by Samrawit Dereje  2020

 

16 
 

  √
 

   
 

Where    

P – Power dissipated (watt)                

µ - absolute viscosity (Ns/m
2
)               

V - The volume to which P is applied (m
3
)               

G - Temporal mean velocity gradient (s
-1

) 

 The flocculation technique most commonly used involves mechanical agitation with 

rotating paddle wheels or vertical mounted turbines (fig.).   

 The design criteria of a horizontal continuous flow rectangular basin flocculator: 

 

 

Figure: Flocculator 



Water treatment                              by Samrawit Dereje  2020

 

17 
 

Clarifier (Secondary Sedimentation) 

 After flocculation, water enters the settling tank which is normally called a clarifier.  

 Water is retained in the sedimentation tank for a sufficient period to permit the 

settlement of the floc to the bottom.  

 The principle of design of clarifier is the same as for plain sedimentation basin except 

that its detention period is lower.  

 The detention period commonly adopted is 2.5 to 3hrs with an overflow rate of 1 to 

1.2 m/hr.    

 Section of sedimentation unit consisting of flash mixer, flocculator and settling basin 

(fig.)   

 

Figure: Section of secondary sedimentation unit 

Flocculent settling 

 Flocculent particles resulting from coagulation will agglomerate while settling with a 

resultant increase in particle size.  

 The density of the composite particle will decrease due inclusion of water, however, 

the settling velocity will increase. (0.1 to 3mm best floc size) 

 The clarification of dilute suspensions of flocculating particle is a function of:  

 Settling property of the particles  

 Flocculating characteristic of the suspension  



Water treatment                              by Samrawit Dereje  2020

 

18 
 

Example1 

Design a conventional vertical-shaft rapid mix tank unit for uniformly dispersing coagulant in 

10 MLD of settled raw water as per design parameters given below: 

Detention time (t):                                                                     20 – 60 s 

Ratio of tank height (H) to diameter (D):                                    (1:1 to 1:3) 

Ratio of impeller diameter (DI) to tank diameter (D):      (0.2:1 to 0.4:1) 

Velocity gradient (G):                                                                >300 /s 

Gt:                                                                                            10000 – 20000 

Tank diameter (D):                                                                   < 3 m 

Paddle tip speed (vp):                                                                1.75 – 2.0 m/s 

Velocity of paddle relative to water (v):                         0.75 x paddle tip speed 

Paddle area (Ap)/Tank section area (AT):                                  10:100 – 20:100 

Coefficient of drag on impeller blade (CD):                                 1.8 

Maximum length of each impeller blade (L):                               0.25 x impeller diameter             

Maximum width of impeller blade (B):                           0.20 x impeller diameter 

Impeller height from bottom (HB):                                              1.0 x impeller diameter 

Kinematic viscosity :                                                        1.003 x 10-6 m2/s  

Dynamic viscosity of water :                                            1.002 x 10-3 N.s/m2 

Determine tank dimensions (provide a freeboard of 0.5 m), impeller diameter, paddle 

dimensions, number of paddles, clearance of the impeller from tank bottom, paddle rotation 

speed and power input requirement. 

Solution: 

Let the detention time (t) be 40 s. 

Therefore, volume of tank (V) =   

Let the tank diameter (D) be 2 m 



Water treatment                              by Samrawit Dereje  2020

 

19 
 

Tank cross-sectional area (Acs) = 3.14 m2 

Tank height (H) = 1.47 m, provide freeboard of 0.5 m 

Total height (HT)= 1.97 m, say 2 m. 

Tank height (H) to tank diameter (D) ratio =    

(within the range of 0.33–1.0, hence okay) 

Let velocity gradient, G = 400 s-1 

Therefore, G.t = (400).(40) = 16000 (within the limit of 10000-20000, hence okay) 

Let the paddle tip speed (vp) be 1.8 m/s 

Hence, velocity of paddle relative to water (v) = 0.75.(1.8) = 1.35 m/s 

 ,    or,          

or, Ap = 0.335 m2 

Tank sectional area = (D).(H) = (1.47).(2) = 2.94 m2 

 , which is around 0.15, hence okay. 

Let the impeller diameter be 0.8 m, i.e.,   which is okay 

Choose length of each impeller blade (L) as 0.20m, i.e.,   (okay) 

Choose breadth of each impeller blade (B) as 0.15m, i.e.,   (okay) 

Area of each blade = (L.B) = (0.2).(0.15) = 0.03 m2 



Water treatment                              by Samrawit Dereje  2020

 

20 
 

Therefore, number of blades to be provided =  , say 12 

Clearance of the paddles from the tank bottom = 0.8 m 

Paddle rotation speed (w, radians/s) =  radians/s,  

i.e.,   revolutions per minutes 

Power requirement is given by,  , or,   

or, P = 742 Watts, i.e., provide 1 KW motor for driving the impeller at 45 rpm. 

Exercise: 

1) Design a settling tank (coagulation–sedimentation) with continuous flow for treating water 

for a population of 48,000 persons with an average daily consumption of 135lit/head. Take 

detention period of 3hrs and maximum day factor of 1.8. 

2) Design a conventional rectangular horizontal-shaft flocculation tank unit for 10 MLD of 

settled raw water after coagulant addition and rapid mixing as per design parameters given 

below: 

Detention time (t):                                                                     10 – 30 minutes 

Velocity gradient (G):                                                                20 – 75 /s 

Gt:                                                                                            2 x 104 – 6 x 104 

Tank Depth (D):                                                                       < 5 m 

Paddle tip speed (vp):                                                                0.25 – 0.75 m/s 

Velocity of paddle relative to water (v):                                   0.75 x paddle tip speed 

Paddle area (Ap)/Tank section area (AT):                                  10:100 to 20:100 

Coefficient of drag on paddle blade (CD):                                  1.8 

Maximum length of each paddle (l):                                           5.0 m    



Water treatment                              by Samrawit Dereje  2020

 

21 
 

Maximum width of each paddle (b):                                          0.50 m 

Kinematic viscosity  :                                                            1.003 x 10-6 m2/s  

Dynamic viscosity of water  :                                                1.002 x 10-3 N.s/m2 

Freeboard:                                                                                   0.50 m 

Draw a net sketch of the designed tank (top and front view) clearly showing tank dimensions, 

paddle shaft position, paddle blade dimensions, water level, etc.  Also mention paddle 

rotation speed and power requirement. 

 

 

 

 